Items:
Value:

The New Top Slides

Spares Counter | Myford ML7 |  The New Top Slides

The New and Improved Top Slide

Here, you can see the new top slide next to one of the original top slides.

As you can see from the picture, there are a couple of minor differences that will improve the performance of your lathe;

The top slide body is now a plain, square construction, which will allow you to fit a DRO or vernier scale (which was previously impossible). Also, it is now possible to mill 2mm - 3mm off the top of your top slide, increasing the capacity for tool size. This will allow you to use 1/2" tooling in a quick change toolpost.

You can either buy a complete top slide assembly, or just the parts you need to improve your own top slide.
 
COMPLETE NEW TOP SLIDE ASSEMBLY - IMPERIAL

COMPLETE NEW TOP SLIDE ASSEMBLY - IMPERIAL

Ref: 68861
This is the complete top slide assembly for ML7 and ML7R lathes. It comes as pictures, and includes all the parts you'll need to take it ... Read More

Quantity:  

Price: 340.00

(408.00 Inc VAT )

 
COMPLETE NEW TOP SLIDE ASSEMBLY - METRIC

COMPLETE NEW TOP SLIDE ASSEMBLY - METRIC

Ref: 68860
This is the complete top slide assembly for ML7 and ML7R lathes. It comes as pictures, and includes all the parts you'll need to take it ... Read More

Quantity:  

Price: 340.00

(408.00 Inc VAT )

 
NEW TOP SLIDE BODY

NEW TOP SLIDE BODY

Ref: 68859
This is the new top slide body. It comes supplied with the end plate (as pictured). The new construction allows the fitting of a vernier scale ... Read More

Quantity:  

Price: 85.00

(102.00 Inc VAT )

 
MYFORD QUICK CHANGE TOOLPOST  78175

MYFORD QUICK CHANGE TOOLPOST 78175

Ref: 68842
Comes with toolpost + 2 standard holders, 1 hexagon socket wrench and an allen key. Spare holders are available in the Quick Change Toolpost section. Read More

Quantity:  

Price: 110.00

(132.00 Inc VAT )

 
REPLACEMENT TOOLPOST STUD AND NUT 75/1412

REPLACEMENT TOOLPOST STUD AND NUT 75/1412

Ref: 68844
Toolpost stud and nut. Threaded 7/16" UNF Does not come supplied with the pin. Read More

Quantity:  

Price: 14.00

(16.80 Inc VAT )

 
TOOLPOST STUD  70/1406

TOOLPOST STUD 70/1406

Ref: 68848
Toolpost stud, threaded 7/16" UNF Read More

Quantity:  

Price: 11.50

(13.80 Inc VAT )

 
TOOL CLAMP  74/1409/1

TOOL CLAMP 74/1409/1

Ref: 68845
Please note, if you have the quick change toolpost or 4-way toolpost, then you will not need this part. Read More

Quantity:  

Price: 18.00

(21.60 Inc VAT )

 
ADJUSTING SCREW ASSEMBLY  75/1413

ADJUSTING SCREW ASSEMBLY 75/1413

Ref: 68846
Adjusting screw for the standard clamp type toolpost. Please note, if you have the quick change toolpost or 4-way toolpost, then you will not need ... Read More

Quantity:  

Price: 8.00

(9.60 Inc VAT )

 
FEEDSCREW AND NUT FOR TOPSLIDE - METRIC  30/138

FEEDSCREW AND NUT FOR TOPSLIDE - METRIC 30/138

Ref: 68849
Feedscrew and nut for ML7 top slides. Threaed 3/8" x 2mm pitch, for metric lathes. Read More

Quantity:  

Price: 38.00

(45.60 Inc VAT )

 
BALL HANDLE ASSEMBLY - TOP SLIDE  11293

BALL HANDLE ASSEMBLY - TOP SLIDE 11293

Ref: 68854
Chrome ball handle for the top slide. Threaded 1/4" BSF Read More

Quantity:  

Price: 12.42

(14.90 Inc VAT )

 
TOP SLIDE BASE  A8079

TOP SLIDE BASE A8079

Ref: 68857
Top slide base for ML7 and ML7R lathes. It is graduated 40 either way, and is used to adjust the angle of the tool once it ... Read More

Quantity:  

Price: 80.00

(96.00 Inc VAT )